
Nutrient and Energy Optimization Study 
Harriman Wastewater Treatment Plant 
Harriman, Tennessee  
 
 
June 2021 
 
 

 
 
 
 
 

Tennessee Association of Utility Districts 
with funding from the Tennessee Department of Environmental Conservation 

and support from the Municipal Technical Advisory Service,  
CleanWaterOps and the City of Harriman 

  



2 
 

Introduction 

Tennessee Plant Optimization Program (TN POP) assists water and wastewater utilities in 
achieving energy efficiency and nutrient optimization through low-and-no-cost measures. TN 
POP is a free program operated by the Tennessee Department of Environment and 
Conservation (TDEC), Division of Water Resources (DWR). The program provides resources 
to support water and wastewater operators in achieving optimization in energy use and nutrient 
removal for their facilities through low-and-no-cost measures. 

Acknowledgements 

The following study was made possible through funding from Tennessee Department of 
Environment and Conservation (TDEC), Division of Water Resources (DWR) with an 
TDEC/SRF/TAUD contract. Special Thank You to the Harriman Utility Board (HUB), HUB 
General Manager Candace Vannasdale, HUB operators Ray Freeman and Donnie Fitzhugh, 
Grant Weaver of CleanWaterOps, TDEC’s Karina Bynum, TDEC’s Tim Hill and Brett Ward of 
UT- Municipal Technical Advisory Service (MTAS). . 

  



3 
 

2017-2020 Nutrient and Energy Optimization Study 
Harriman, Tennessee 
Wastewater Treatment Plant - Permit #TN0025437 
 
Executive Summary 
 
Informed changes to the day-to-day operation of the city’s municipal wastewater treatment 
facilities resulted in electrical savings of $35,000 per year, a 75% reduction in effluent nitrogen, 
and a 25% decline in the amount of phosphorus discharged from the city’s municipal wastewater 
treatment plant. These improvements were realized by changing day-to-day operations without 
spending any money on new equipment.  
 

 
 
Ongoing efforts to optimize phosphorus removal are anticipated to result in lower effluent 
concentrations in 2021. TDEC’s recent approval for a seasonal discharge of treated effluent to 
the Emory River (250 HP pumps are currently used to pump effluent eleven miles to the 
Tennessee River) will provide additional electrical savings of $35,000.  
 

 
 

Nitrogen Phosphorus

mg/L lb/day mg/L lb/day

Before (2017) 9.2 25.8 1.9 4.5

After (2020) 2.1 6.6 1.4 3.0

Change (mg/L) 7.1 19.2 0.5 1.5

Change (Percent) 77% 74% 25% 33%

Harriman effluent



4 
 

Facilities Description 
The Harriman wastewater treatment facility (permit number TN0025437) serves 2,400 
customers. There are 85 miles of sewer collection lines. The wastewater treatment facility is 
located at 504 Bullard Ford Road, Harriman, TN 27748 (35.940646oN – 84.535444oW).   
 

 
 
The treatment facility’s rated design capacity is 1.5 MGD (million gallons per day). During dry 
summer months, Harriman’s wastewater flow averages half the design capacity. During winter 
months, the wastewater flow increases to the design capacity with daily peaks of 3-4 MGD, 
double design capacity. Based on 2020 annual average daily flow of 1.10 MGD and 7-day 
Average Daily Dry Weather Flow of 0.36, the average daily influent I/I flow is 66.9%. This data 
was generated from the Tennessee Division of Water Resources SRF Infrastructure Scorecard 
Wastewater I/I assessment tool. The increased flow is the result of the infiltration and inflow 
(I&I) of non-wastewater into the city’s sewer pipes during wet weather and high groundwater 
conditions. 
Notwithstanding flows that frequently exceed design capacity, Harriman’s wastewater treatment 
facility produces a very high-quality effluent as summarized in the table that follows. All figures 
are annual averages. 
 

 

Flow BOD TSS pH tN tP

(MGD) (mg/L) (mg/L) (mg/L) (mg/L) (mg/L)

2016 0.58 4 6 6.7 18.6 3.0

2017 0.97 6 5 7.1 9.2 1.9

2018 1.11 6 4 7.0 5.0 0.7

2019 1.09 5 2 6.9 6.8 1.8

2020 1.07 4 2 7.0 2.1 1.4

Effluent



5 
 

Utility Information 
Harriman Utility Board 
General Manager: Candace Vannasdale 
P.O. Box 434 (Mailing Address) 
300 N. Roane Street (Main Office) 
101 Margrave (Shipping Address) 
Harriman TN 37748 
(865) 882-3242 
cvannasdale@hub-tn.com 
www.hub-tn.com 
 
Wastewater Treatment Plant Operator Information 
Ray Freeman 
Chief Plant Operator 
Grade IV Certification 
Harriman Utility Board 
rfreeman@hub-tn.com 
865-321-3557 cell 
865-882-3242 x 263 office   
Donnie Fitzhugh 
Operations Specialist 
Grade III Certification 
865-389-4537 
dfitzhugh@hub-tn.com 
 
WWTP Plant Information 
Harriman WWTP – Permit #TN0025437 
2400 Wastewater Customers. 
85 miles of sewer collection lines. 
 
The City of Harriman is authorized to discharge Treated municipal wastewater from Outfall 001 
to the Tennessee River at mile 567. Discharge 001 consists of municipal wastewater from a 
treatment facility with a design capacity of 1.5 MGD.  The Permit is attached that shows all 
permit required parameters, monitoring frequencies, and limits. 
 
Tennessee Water Resources Permit information site: 
https://dataviewers.tdec.tn.gov/pls/enf_reports/f?p=9034:34051::::34051:P34051_PERMIT_NU
MBER:TN0025437 
 
The WWTP plant’s physical address is: 
504 Bullard Ford Rd 
 Harriman, TN 27748 
35.940646, -84.535444 
 
 

mailto:rfreeman@hub-tn.com
mailto:dfitzhugh@hub-tn.com
https://dataviewers.tdec.tn.gov/pls/enf_reports/f?p=9034:34051::::34051:P34051_PERMIT_NUMBER:TN0025437
https://dataviewers.tdec.tn.gov/pls/enf_reports/f?p=9034:34051::::34051:P34051_PERMIT_NUMBER:TN0025437


6 
 

Description of the Harriman wastewater treatment facilities   
 
Raw wastewater is pumped across the Emory River to the wastewater treatment plant from the 
Wood Yard pumping station. Influent passes through an elevated headworks structure consisting 
of a mechanical step screen and grit removal followed by a Parshall flume influent flow meter. 
From there, metered wastewater gravity flows to a splitter box. Up to 1700 gallons per minute 
(GPM) of influent gravity flows to the two parallel oxidation ditches. Flows in excess of the 
1700 gallons per minute gravity flow to two repurposed SBR’s used as an Equalization Basin.    
 
Following preliminary treatment in the headworks, wastewater gravity flows from the splitter 
box into two parallel oxidation ditches. Each of the two oxidation ditches is equipped with two 
horizontal shaft rotors powered by 50 horsepower (HP) motors. One of two rotors in each ditch 
is cycled on for a period of (current setting) one hour and cycled off for three hours after which 
time the other rotor cycles on for one hour; the run times are adjusted from time to time in 
response to changes in flow and treatment performance. The rotor operations in the two ditches 
are programmed such that no more than one 50 HP rotor is running at one time. That is, while 
one rotor is operating in one ditch, none are on in the other ditch. These rotor-on / rotor-off 
cycles provide optimal habitats for the growth of bacteria that remove conventional pollutants 
(BOD and TSS). During the rotor-on cycles, ammonia nitrogen is converted to nitrate-nitrogen. 
During the rotor-off cycles, nitrate-nitrogen is converted to nitrogen gas. Phosphorus, it is 
theorized, is removed as follows. During the long rotor-off cycles, the oxidation ditch MLSS 
settles, creating conditions in the bottom of the ditch that are sufficiently anaerobic to energize 
the phosphorus removing bacteria that exist in the MLSS and during the rotor-on cycles, the 
ditches become sufficiently aerobic to drive biological phosphorus removal.  
 

 
 



7 
 

Except for waste sludge which is periodically drawn from the bottom of the oxidation ditches, all 
of the wastewater entering the ditches gravity flows from the ditches into the secondary 
clarifiers. During normal operations, the flow from one oxidation ditch goes to one clarifier and 
all of the flow from the other ditch goes to the other clarifier. With the aeration rotors off for 
extended periods of time, sludge settles in the oxidation ditches to the extent that, more often 
than not, the water flowing into the clarifiers is already clarified. This fact has allowed Harriman 
staff to modify return activated sludge (RAS) pumping and now pump the sludge that settles in 
the secondary clarifiers intermittently, not continuously as is conventionally done for 
considerable energy savings. Five minutes after one of the aeration rotors turns on, the plant’s 
computerized control system (SCADA or “supervised control and data acquisition”) starts the 
RAS pump in the clarifier receiving flow from that ditch and keeps the pump in operation 
throughout the rotor-on cycle plus an additional 45-minutes. After which the RAS pump is shut 
off. 
 

 
 
Flow exits the clarifiers by gravity and is dosed with a chlorine bleach solution (12.5% sodium 
hypochlorite) as it enters the chlorine contact chamber for disinfection. From the chlorine contact 
chamber, treated wastewater is pumped eleven miles to the Tennessee River. Gravity discharge 
to Emory River is available but historically not used because of regulatory restrictions. These 
restrictions have been altered and once the ongoing work to install effluent flow monitoring 
equipment is completed, the majority of the effluent will gravity flow to the Emory River, 
providing additional electrical savings projected to equal $35,000 per year.  
 
Equalization basin. The splitter box following the influent flow meter diverts flows in excess of 
1700 GPM to the plant’s mothballed sequencing batch reactor (SBR) basins for equalization. 
After flows have subsided to 1.0 MGD (700 GPM), drain lines are opened in the SBR basins and 
the stored wastewater flows into an onsite pumping station and is pumped into the incoming 



8 
 

wastewater flow downstream of the influent flow meter. Equalized flow is typically not mixed 
nor aerated. However, wastewater stored in the Equalization Basin for an extended period of 
time is aerated. to avoid unpleasant odors. 
 
Sludge wasting. Pollutants contained in wastewater are converted to bacterial cells. To maintain 
a proper bacterial population in the oxidation ditches, waste activated sludge (WAS) is removed 
from the oxidation ditches by the periodic manual opening of oxidation ditch drain lines. Every 
week or two – depending upon the mixed liquor suspended solids (MLSS) concentration in the 
oxidation ditches – a drain valve is opened during the rotor-OFF cycle to allow settled MLSS to 
flow to the WAS pumps and into one of two aerobic digesters.  
 

 
Grant Weaver of CleanWaterOps and Harriman WWTP Chief Plant Operator Ray Freeman discuss the 
equipment and RAS and WAS procedures. 
 
Sludge digestion and disposal. Two aerobic digesters, each with a volume of 197,400 gallons are 
used to stabilize the wasted MLSS to meet the EPA 503 sludge regulations prior to land 
application. The digesters are aerated and mixed by one of two 50 HP blowers for six hours per 
day. The blower six-hour run cycle is 12:00 am – 6:00 am to avoid peak demand billing and to 
allow the sludge to settle so that operators can decant the supernatant during working hours. The 
supernatant from the digester’s gravity flows to the Equalization Basin’s onsite pumping station 
and is pumped into the incoming wastewater flow downstream of the influent flow meter.  
 
Twice yearly sludge from one of two digesters is dewatered using a 1.7-meter belt filter press, 
augured into a covered sludge holding shed and land applied. A portion of the digested, 
dewatered sludge is land applied on Harriman Utility District land adjoining the wastewater 
treatment plant and the remainder is land applied on private land. 
 
 



9 
 

Thanks to an optimization effort that precedes this study effort by several years, the Harriman 
wastewater treatment facility, primarily as a result of the efforts of operator Ray Freeman and his 
assistant Donnie Fitzhugh, produces a high-quality effluent with an increasingly lower usage of 
electricity. As shown below, effluent BOD and TSS historically averaged below 5 mg/L (the 
BOD and TSS permits limits are 30 mg/l monthly average), total-nitrogen historically averaged 
5-7 mg/L, under TDEC’s 8 mg/L target while total-phosphorus, at 0.7-1.8 mg/L, has approached 
TDEC’s 1.0 mg/L target. During the study, total-nitrogen improved to a very impressive 2020 
annual average of 2.1 mg/L! 
 

 
Harriman Safety Director Jeremy Gibson, Harriman WWTP Operations Specialist Donnie Fitzhugh, Tim Hill 
(Knoxville TDEC) and Grant Weaver during the initial meeting to come up with a plan for optimization to reduce 
Total Phosphorus 
 
Needed Infrastructure Repairs 
  
Aging solids handling equipment. Aging sludge handling equipment has been a problem and 
need of repair. Harriman Utility Board has purchased the parts to repair the 1.7-meter belt filter 
press from Phoenix Process Equipment. Once all the required parts are on site, the belt filter 
press will be repaired in-house under the supervision of a Phoenix Process representative. The 
two 3 HP PDP sludge pumps that pump the digested sludge and the associated piping are being 
examined to determine if they should be repaired or replaced. Once the update is complete, this 
should allow for the plant process to be optimized to run at desired MLVSS and resulting in 
optimization of TP removal with results of <1.0 mg/L consistently. 
 
 
 
 



10 
 

Wastewater Treatment Plant characteristics  
Twin Oxidation Ditches each with a total design capacity of 1.9 MGD. 
Each Ditch has a volume of 0.95 MG 
Each Ditch has two 50 hp rotary aerators and each ditch has one clarifier. 
Each Clarifier has a volume of 0.176 MG 
Average Year-round Influent flow: 1.0 MGD 
WAS 37540 gallons twice / month 

Average 2019 -2020 winter wastewater parameters (November – April): 
Average Influent Flow: 1.57 MGD ; Max flow: 4.15 MGD 
Influent BOD: 83.29 mg/L; Effluent BOD: 4.5 mg/L 
Influent TSS : 74.50 mg/L ; Effluent TSS : 2.10 mg/L 
Influent pH ; 6.77 s.u.; Effluent pH ; 7.02 s.u. 

Average 2019 summer wastewater parameters (May – October): 
Average Influent flow: 0.74 MGD; Max flow: 3.23 MGD; Min flow: 0.35 MGD 
Influent BOD: 153 mg/L; Effluent BOD: 4.64 mg/L 
Influent TSS : 149 mg/L ; Effluent TSS : 2.39 mg/L 
Influent pH ; 6.78 s.u.; Effluent pH ; 7.17 s.u. 

Operating Process Control Parameters: 
Average MLSS: 4800 
Volatile Solids Content : 65% 
Average MLVSS : 3120 
Average F/M: 0.03 
Average SVI 68.0 
MCRT 28 – 30 DAYS 
Influent Alkalinity > 150 
Effluent Alkalinity >100 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



11 
 

Nutrient Optimization 
 
The Tennessee Association of Utility Districts (TAUD) assembled a team of experts to evaluate 
Harriman’s wastewater treatment plant facilities and recommend changes in day-to-day 
operations to optimize nitrogen and phosphorus treatment. The team included TAUD’s 
wastewater expert Dewayne Culpepper, TAUD’s energy conservation specialist Michael Keeton, 
and wastewater optimization expert Grant Weaver of CleanWaterOps. The team had the full 
support of Harriman Utility Board (HUB) General Manager Candace Vannasdale, HUD 
operators Ray Freeman and Donnie Fitzhugh, and TDEC’s Karina Bynum. 
 

 
Grant Weaver of CleanWaterOps, HUB Ray Freeman and TDEC’s Karina Bynum discuss the TNPOP program 
and the game plan. 
 
In advance of a June 24, 2020, Harriman site visit involving the entire team, TAUD’s Dewayne 
Culpepper visited on May 26, 2020, to gather historical operational data and compile information 
on Harriman’s existing wastewater system. It soon became apparent that Chief Wastewater 
Operator, Ray Freeman, has effectively applied the knowledge gained from countless hours of 
studying a spectrum of reference materials to gain his Grade 4 certification. Ray’s years of 
experience in the heavy civil construction industry building water and wastewater plants along 
with his experience operating numerous types of activated sludge plants and managing biological 